N	Jo.	vei	ml	<b>1</b> et	. 20	123

SUMMARY OF PRODUCT CHARACTERISTIC (SPC)

#### 1. NAME OF THE MEDICINAL PRODUCT

Tenglyn (Teneligliptin) 20mg Film coated tablets

## 2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film coated tablet contains teneligliptin hemipentahydrobromide hydrate equivalent to 20 mg teneligliptin

Color: Titanium Dioxide and Red Iron Oxide For a full list of excipients, see section 6.1

#### 3. PHARMACEUTICAL FORM

Film coated tablet

Light pink colored, round shaped, biconvex, film coated tablets plain on both sides. The tablet should be free of all physical defects.

#### 4. CLINICAL PARTICULARS

## 4.1 Therapeutic indications

Teneligliptin is indicated for the treatment of Type 2 Diabetes Mellitus as a monotherapy, adjunct to diet and exercise.

## 4.2 Posology and method of administration

The usual adult dosage is 20 mg of teneligliptin administered orally once daily. If efficacy is insufficient, the dose may be increased up to 40 mg once daily while closely monitoring the clinical course.

#### 4.3 Contraindications

Teneligliptin is contraindicated in the following:

- Any patient with a known hypersensitivity to teneligliptin or any of the components in the formulation,
- Severe ketosis, diabetic coma or history of diabetic coma, type 1 diabetic patients,
- Patients with severe infection, surgery, severe trauma (blood sugar control should preferably be done by insulin).

# 4.4 Special warnings and precautions for use

Teneligliptin should be administered carefully in the following:

- Patients with advanced liver failure (safety has not been established),
- Patients with congestive heart failure (NYHA category III-IV) (safety has not been established),
- Patients with pituitary insufficiency or adrenal insufficiency, poor nutritional state, starvation, an irregular dietary intake, or debilitating condition, intense muscle movement or excessive alcohol intake (may cause low blood sugar),
- Patients with history of abdominal surgery or with a history of bowel obstruction (may cause bowel obstruction),
- Patients with arrhythmia, severe bradycardia or its history, patients with heart disease such as congestive heart failure or patients with low serum potassium, congenital prolonged QT syndrome, history of Torsades de pointes or patients using antiarrhythmic drugs (may cause QT prolongation),
- Patients using an insulin secretagogue (e.g., sulfonylurea) (risk of severe hypoglycaemia).

# 4.5 Interaction with other medicinal products and other forms of interaction

Teneligliptin should be used with caution with drugs that can enhance the blood glucose lowering effect (like  $\beta$  blockers, MAO inhibitors, etc.) and attenuate the blood glucose lowering effect (like steroids, thyroid hormones, etc.).

On concomitant therapy with ketoconazole, the geometric least squares mean ratio (concomitant therapy/teneligliptin monotherapy) of Cmax and AUC0-t of unchanged plasma teneligliptin with their two-sided 90% CI is 1.37 [1.25, 1.50] and 1.49 [1.38, 1.60], respectively.

#### 4.6 Pregnancy and Lactation

Teneligliptin should be used during pregnancy only if the potential benefit justifies the potential risk to the fetus. Safe use of teneligliptin during pregnancy has not been established. Teneligliptin should be avoided by breastfeeding mothers (transition to milk has been reported in laboratory animals).

Safety and effectiveness of teneligliptin in pediatric patients have not been established.

## 4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed.

#### 4.8 Undesirable effects

The most common adverse reactions reported with teneligliptin are hypoglycemia and constipation.

Other adverse reactions reported with teneligliptin are:

Gastrointestinal Disorders: Intestinal obstruction, abdominal bloating, abdominal discomfort, nausea, abdominal pain, flatulence, stomatitis, gastric polyps, colon polyps, duodenal ulcer, reflux esophagitis, diarrhea, loss of appetite, increased amylase, lipase increased, acute pancreatitis.

Kidney and Urinary system: Proteinuria, urine ketone-positive.

Skin and Subcutaneous Tissue Disorders: Eczema, rash, itching, allergic dermatitis.

Investigations: Increase in AST, ALT,  $\gamma$ -GTP and ALP.

Others: Increased CPK, increased serum potassium, fatigue, allergic rhinitis, elevation of

serum uric acid

#### 4.9 Overdose

In the event of an overdose, it is reasonable to employ the usual supportive measures, e.g., remove unabsorbed material from the gastrointestinal tract, employ clinical monitoring (including obtaining an electrocardiogram), and institute supportive therapy as dictated by the patient's clinical status.

#### 5. PHARMACOLOGICAL PROPERTIES

#### 5.1 Pharmacodynamics properties

**Pharmacotherapeutic group:** Dipeptidyl peptidase 4 (DPP4) inhibitors (Antidiabetic)

ATC Code: A10BH

Pharmacodynamics properties

Teneligliptin is a DPP-4 inhibitor, which is believed to exert its actions in patients with type 2 diabetes by slowing the inactivation of incretin hormones. Concentrations of the active intact hormones are increased by teneligliptin, thereby increasing and prolonging the action of these hormones. Incretin hormones, including glucagon-like peptide-1 (GLP-1) and glucose-dependent insulinotropic polypeptide (GIP), are released by the intestine throughout the day, and levels are increased in response to a meal. These hormones are rapidly inactivated by the enzyme, DPP-4. The incretins are part of an endogenous system involved in the physiologic regulation of glucose homeostasis. When blood glucose concentrations are normal or elevated, GLP-1 and GIP increase insulin synthesis and release from pancreatic beta cells by intracellular signaling pathways involving cyclic AMP. GLP-1 also lowers glucagon secretion from pancreatic alpha cells, leading to reduced hepatic glucose production. By increasing and prolonging active incretin levels, teneligliptin increases insulin release and decreases glucagon levels in the circulation in a glucose-dependent manner.

## **5.2 Pharmacokinetic properties**

After oral administration of a single 20 mg and 40 mg dose to healthy subjects, teneligliptin was rapidly absorbed, with peak plasma concentrations (mean T max) occurring at 1.8 hours and 1 hour postdose. Plasma AUC of teneligliptin increased in a dose-proportional manner. Following a single oral 20 mg and 40 mg dose to healthy volunteers, mean plasma AUC of teneligliptin was 2028.9 and 3705.1 ng\*hr/ml, Cmax was 187.2 and 382.4 ng/ml, and apparent terminal half-life (t1/2) was 24.2 and 20.8 hours. Plasma AUC of teneligliptin increased following 20 mg doses at steady-state compared to the first dose. Coadministration with food reduces the Cmax by 20%, increases the Tmax from 1.1 to 2.6 hours but does not affect the AUC of teneligliptin as compared to that in the fasting state. The plasma protein binding rate is 77.6 – 82.2%.

Following a 20 mg single oral dose of [14C] teneligliptin, 5 metabolites M1, M2, M3, M4 and M5 were observed. In vitro studies indicated that CYP3A4 and flavin-containing monooxygenase (FMO1 and FMO3) are involved in the metabolism of teneligliptin. Teneligliptin does not inhibit CYP1A2, CYP2A6, CYP2B6, CYP2C8, CYP2C8/9, CYP2C19, CYP2E1, is a weak inhibitor of CYP2D6, CYP3A4, and FMO (IC50 value : 489.4, 197.5 and 467.2 µmol/l) and does not induce CYP3A4 and CYP1A2.

Following a 20 mg single oral dose of [14C] teneligliptin, 45.4% of administered radioactivity was excreted in urine and 46.5% in faeces till 216 hours after dose. The cumulative urinary excretion rates for upto 120 hours for un-metabolized, M1, M2, and M3 were 14.8%, 17.7%, 1.4% and 1.9% respectively while the cumulative faecal excretion rates for un-metabolized, M1, M3, M4 and M5 were 26.1%, 4.0%, 1.6%, 0.3% and 1.3% respectively.

The single administration of teneligliptin at 20 mg in patients with renal impairment revealed no remarkable changes in Cmax and t1/2 corresponding to the level of renal impairment. Compared with healthy adult subjects, the AUC0 $-\infty$  of subjects with mild renal impairment ( $50 \le \text{creatinine}$  clearance [Ccr]  $\le 80 \text{ mL/minute}$ ), moderate renal impair-ment ( $30 \le \text{Ccr} < 50 \text{ mL/minute}$ ), and severe renal impair-ment (Ccr < 30 mL/minute) was approximately 1.25 times, 1.68 times, and 1.49 times higher than that of healthy adult subjects, respectively.

A single administration of teneligliptin 20 mg in patients with hepatic impairment revealed that the Cmax of subjects with mild hepatic impairment (Child–Pugh classification: total score 5–6) and moderate hepatic impairment (Child–Pugh classification: total score 7–9) was approximately 1.25 times and 1.38 times that of healthy adult subjects, respectively. Compared to healthy adult subjects, the AUC0– $\infty$  of subjects with mild and moderate hepatic impairments was approximately 1.46 times and 1.59 times higher than that of healthy adult subjects, respectively. There have been no previous clinical studies using teneligliptin in patients with severe hepatic impairment (Child–Pugh classification: total score was greater than 9).

## 5.3 Preclinical safety data

Effects in nonclinical studies were observed only at exposures considered sufficiently in excess of the maximum human exposure indicating little relevance to clinical use.

## 6. PHARMACEUTICAL PARTICULARS

## **6.1** List of excipients

Mannitol
Corn Starch
Hydroxypropyl Cellulose
Colloidal Silicon Dioxide
Magnesium Stearate
Instacoat Pink A05D01851

## **6.2 Incompatibilities**

Not applicable

#### 6.3 Shelf life

24 Months

# **6.4 Special precautions for storage**

STORE UPTO 30°c. PROTECT FROM LIGHT.

## 6.5 Nature and contents of container

10 Tablets are packed in Alu Alu blister. Such 3 blisters are packed in one printed carton with pack insert. (Pack Size: 3x10 Tablets)

10 Tablets are packed in Alu Amber PVC blister. Such 3 blisters are packed in one printed carton with pack insert. (Pack Size: 3x10 Tablets)

# 6.6 Special precautions for disposal and other handling

Any unused product or waste material should be disposed of in accordance with local requirements.

# 7. MARKETING AUTHORIZATION HOLDER

Name: Zydus Lifesciences Limited

Address: Zydus Corporate Park, Scheme No. 63, Survey No. 536

Khoraj(Gandhinagar), Nr. Vaishnodevi Circle, Ahmedabad Gandhinagar,

Gujrat 382481 India

**Tel No.:** +91-079-71800000, +91-079-48040000

# 8. MARKETING AUTHORISATION NUMBER(S)

07384/NMR/2019

# 9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION 15/11/2022

# 10. DATE OF REVISION OF THE TEXT

November 2023

# 11. REFERENCE

Not Applicable